SPARE PARTS LIST
ZUNDAPP-SCOOTER

R154 BELLA

with electric starter

v TR
o
¥

Published in May 1957



~ SPARE PARTS LIST

ZUNDAPP-SCOOTER
" R154 BELLA

wi ith eleci ic starter

~ beginning with FRAME No. R

Published in May 1957

Printed in Germany



—r=ar F i T e

Introduction .

Group M:

Group G:

Group R:

Group B:

Group E:

Group W:

Page Illustration

Contents
......................................... 5
a) Engine (assembly) .................... Q
b) Housing and cylinder
Crankcase ..o e e 11
Crankcase cover .........uuuiuun... 15
Cylinder and cylinder head .......... 17
c) Drive mechanism .
Crankshaft, connecting rod, piston .... 19
f) Carburettor .........cviuiireunnnn.. 21
Intake silencer and air cleaner ........ 25
Intake silencer with air cleaner ...... 27

g) Clutch, clutch operating mechanism .... 29

c) Shafts and gears

Selector shalt secissvsvsswsssswes saang 31

RERESIEITY. . i moomiimsmcie s o oo o o o v 55
d) Footshift mechanism .................. 35
A) Frame ... e 37

Front engine carrier, side stand ........ 39

Rear engine carrier with swinging fork 41
b) Footboards .......... .. .. . . . . ... .. ... 45
d) Mudguards

Front mudguard ...................... 47

Rear mudguard and chaincase ....... . 49
e) Body

Front shield ............. .. .. ... ...... 53

Front cover and dashboard

with cover ... ... .. . 55

et body «rsirpeenssss i rsnsssss R 5 & 57

Dual seat .......... ... . 59
f) Fuel tank and fuel pipes .............. 61
h) Exhaustset .............cuuuinen.. .. 63
1) Front swinging arm suspension ........ 65
k) Handlebar and handlevers

with cables ........... ... ... ....... 68
a) Brakes

Handbrake ........ ... ... .. . ... ... .... 73

Footbrake ............ .. ... .. ... ...... 75
b) Wheels ... ... 79
a) Electrical equipment

Headlight, battery, dashboard,

tarllight, RoIm, CONAUETES: vus s s v s sws 2 3 81
Starter generator ........ ... . ... ... .. 87
B) IBBIS.  ocnw vwmwm s i 5w ene s EomE s Lad &L 89
D) TO0] BOR .....convemminsenns s wmess saws s 91

NN

g 1 O

10

11
12
13

14

15
16

17

18
19
20

21
22
23

24

25
26

27

28
29

30
51




T &
«  n
F
L
" a
£ »

INTRODUCTION

Please take note that only Genuine Zindapp Spares will be the safe-
guard for security, claims under guarantee, and will prevent many o
damage and loss.

Therefore, do not use parts of another origin but demand only Genuine
Zindapp Spares from your Zindapp dealer, for by fitting imitated parts
any claim under guarantee will automatically become void.

In order to avoid errors, queries, and incorrect deliveries, please quote
with all orders for spare parts:

1. Description and number of the spare part wanted
in accordance with this list,

2. Frame number
stamped into the rating plate,

3. Modifications made on the vehicle
by exchanging spare parts or groups.

If these data cannot be given it will be necessary to send in a pattern
labelled with the sender’s name and address. These patterns will be
returned to the sender only upon request.

Mecdel Order
Re. Frame No. R 29 325

1 crankshaft No. 1950 k 207
1 cylinder No. 2162 z 210
1 piston No. 883z 157
3 piston rings No. 1262 z 101

Deliveries of spare parts are only made through our respective represen-
tatives.

All illustrations and data in this list are not binding. We reserve the right
for alterations without previous notice.

ZUNDAPP-WERKE GMBH. NURNBERG-MUNCHEN
NURNBERG WORKS



i A R PN
- ¥ e,

R 154, left-hand view
beginning with Frame No. R 29 101

R 154, right-hand view
beginning with Frame No. R 29 101



T 2
£ -
,‘F *4
3 &
L -
v »

lllustration 1, Group M: a) Engine (Assembly)

Key
No.

: : . of
Spare Part No. Description Plc—:-ces Remarks

Engine

—= | 68%0 k 257 Engine complete with starter
generator and carburettor ......

7



lllustration 2, Group M: b) Housing and Cylinder, Crankcase

r 1
a | ®
e N
» L 8
|
H LJ
B o
10

Key
No.

1
2

2a

10

11

12

15
14

lllustration 2, Group M: b) Housing and Cylinder, Crankcase

Spare Part No.

510 k 233
181z 18

184 z 534
1331 z 839
184 z 328

1550z 114
1340 z 230

Description

Crankcase

crankcase complete ..............

bushing (between left and right
half of crankcase) ..............

bushing (for selector shaft) ......
gas escape pipe ...,

bearing bushing (for clutch pres-
SUTE DOT) scsumasismssssmesssvids

oil dip stick (for gearbox) ........
breathertube ....................

hex. screw M8 X 10 DIN 933
(for @il Araining) . o5 s sy wss s

packing washer C8 <X 14 DIN 7603

cylindrical screw M8 <X 40 DIN912 k
(to fasten left to right half of
of fol o} Celo 1= I

cylindrical screw M8 X 55 DIN912k
(to fasten left to right half of
crankcase) ... ...

screw, countersunk raised head
M8 X 65 DIN 91 k (to fasten left
to right half of crankcase) ......

hex. screw M 10 X 80 DIN 931 k

(to fasten left to right half of |

crankcase) ...

spring washer B10 DIN137 k .. .... |

hex. nut M10 DIN934k ..........

cylindrical screw CM8 X 85DIN 84 k
(to fasten left to right half of
crankcase as well as to rear
engine carrier) .......... ...,

spring washer A8 DIN127k ......
hex. nut M8 DIN934k ............

No.
Pleces Remarks

6
1
1
1
1
1
1
1
1
11



12

& |

Key
No.

15

16

17

18
19
20

21
22
25
24
25

26
27
28

29

lllustration 2, Group M: b) Housing and Cylinder, Crankcase

Spare Part No.

121 2 1102

— e %

1561 z 010

1561 z 107

Description

hex. screw
M10 X 80 DIN?31 k (to fasten
crankcase to rear engine carrier)

hex. screw
M10 X 90 DIN?31k (to fasten
crankcase to rear engine carrier)

spring washer AT0DIN127 k ......
hex. nut M10ODIN934 k ..........

hex. screw
M8 X 80 DIN 931 k (to fasten
crankcase to front engine sus-
pending plates) ................

spring washer A8 DIN127k ......
heX. Nut M8 DIND34K ...ise045 00

thread bolt (to fasten ignition coil
to crankcase) ........ ... ...

spring washer A6 DIN127k ......
hex. nut M6 DIN934k ............
stud (for fixing cylinder) ..........

hex. nut M8 DIN934 k ............

stud (for fixing gear selector
support) ........ .

spring washer A5 DIN127 k ......

hex. nut MEDIN934k ............

sealing washer 16 DIN 470 (pertain-
ing to right half of crankcase) ..

radial gasket (oil seal)
B14 X 24 X7 DINé503 (pertain-
ing to footshift shaft) ..........

No. of
Pieces

oA NN Pt

o

Remarks

15



lllustration 3, Group M: b) Housing and Cylinder, Crankcase Cover

I 508 |
™ 52 “
[
| O
| I
YO 51
=
o
& AN o S
]
» | ¢
!
|
|
|
.4

14

lllustration 3, Group M: b) Housing and Cylinder, Crankcase Cover

ﬁf}y Spare Part No.
45 260 z 40
46 ——

47 11121 z 32
48 11301 z 52
— | 13501 z 616
50 670 z 205
51 521 z 322
52 - -

53 151 z 515
54 176 z 29
55 —

56 —

57 —

No. of

Descri i .
e aai-a Pieces

Crankcase Cover

crankcase cover ................ 1
ball bearing 6203 DIN625 ........ 1
SUPPOITING BOIT :ioivsvmmiesmmnsss 1
spacer shim 1 for ]us s
supporting quir-
spacer shim J bolt JEd

contact breaker arm (for idle check

10 i R S A T S 1
PEIEITOL SPTINEY 52500 5 v s s 1
C-washer 3,2 DIN&799 ............ 1
2] | RN N ST (0 (PR 1
] R 2
washer 53 DIN125k .............. 2
hex. nut M5DIN934k ............ 2
hex. screw

Mé X 22 DIN 931k (to fasten

crankcase cover to crankcase) 8
hex. screw

M é X 25 DIN 931 k (to fasten

crankcase cover to crankcase) 7

Remarks

_mh

15




lllustration 4, Group M: b) Housing and Cylinder, cYinger one llustration 4, Group M: b) Housing and Cylinder, cYinger one

_ e B I | - i E?:Z Spare Part No. Description E,’]ig}::; Remarks
Cylinder
0 &
- 64 |2162z 210 EUIEACIEE ond o v otw v maes sosssms wb atie 1
65 468 z 182 cylinder base gasket ............ 1
66 2732155 cylinderhead .................... 1
- {11425 tapped bushing (for spark plug) .. 1 ;gli‘."kfm repair-
67 461z 5 cylinder head gasket ............ 1
68 |1551z016 square screw (to fasten cylinder
[GEBEGLY, .\« 4 v & 5 5 mwsin & w o g 3 e 8 o 4
69 177 2115 insulating bushing .............. 1
70 |1441 z160 CLEITD. | e Bosoibons v 6 s 0 o e -y A 1
&®& W
/1 — hex. screw |
M 6 X 20 Sz DIN 933 k (to clamp) 1
& * 72 11001 z 217 sgUAre DU sovsssunsssmmras paerss 1
I L
|
|
\ o

682 -




lllustration 5, Group M: ¢) Drive Mechanism,

Crankshaft, Connecting
Rod, and Piston

18

lllustration 5, Group M: c) Drive Mechanism,

Key
No.

90
91
92
75
94

Spare Part No.

Description

Crankshaft, Connecting
Rod, and Piston

No. Of

Dt s Remc:rks

1950 k 207
1281 z 382
1301 z 1003
1301 z 1004
1301 z 1005
1501 z 132
1301 z 133
1501 z 134
1301 z 135
1301 z 1012
181 z 341

1310 z 61
2101 2 152

1291 z 64
1001 z 20

1160 k 151
184 z 523
1571z 1
1874 z 1
1871 z 1

3883 z 157
2473 k 63-0
2473 k 64-0
2473 k 69-0
2473 k 70-0
1262 z 101
2442 k 41-0
2442 k 42-0
2442 k 43-0

2442 k 44-0
121 z 1060

Crankshaft

crankshaft with connecting rod ..
ball-bearing M 25 DINé615 ........
COVEFING. WOBHEE ouvsrvvwesnwnsvss
spacer shim 27,2 X 36 X 0,05
spacer shim 27,2 X 36 X 0,1
spacer shim 27,2 X 36 X 0,15
spacer shim 41 X 61,5 X 0,1
spacer shim 41 X 61,5 X 0,2
spacer shim 41 X 61,5 X 0,3
spacer shim 41 X 61,5 X 0,5
spacer shim 41 X 61,5 X 0,15
bushing (on crankshaft) ..........
roller bearing NJL 20 DIN 5412 .. ..
CitcHp 47 X 1,75 DIN 422 ... ... s

radial gasket (oil seal)
B 20 X 47 X 10 DIN6503 ........

flywheel with sprocket ..........
sprocket 22 teeth (to flywheel) ....
rivet, button head, 7 X 40 DIN 640
Key 4 X 6,5 DIN 6888 . ...::uouisins
IOER WBISTHET o s o s i 0w o 3 e & § wia
s T a4 o B i

Connecting Rod

cORNeCctIng rod .o..cowvessmesssms
gudgeon pin bushing ............
connecting rod screw ............
OB P wo vnvvusmnaismmsyostmisss
bearing needle ..................

Piston
piston 57,0 @ (standard) ........

piston 57,5 @ 1st oversize ...... '

piston 58,0 @ 2nd oversize ......
piston 58,5 @ 3rd oversize ......
piston 59,0 @ 4th oversize ......
piston ring 57,0 mm § (standard)..
pistonring 57,5 mm ¢ 1st oversize
piston ring 58,0 mm ¢ 2nd oversize
piston ring 58,5 mm ¢ 3rd oversize
piston ring 59,0 mm @ 4th oversize
CITLIRIRE BIE s soini s moi v aie s o s s
circlip 18 X1 DIN472 ............

betw. crank
web
and ball-

bearing

betw. ball-
bearing and
crankcase,

left-hand

Q
l'.n
_l
(D
TS S e — S——— —_

e

e ke ik, TR i

RO 2 OO N/ =

19



lllustration 6, Group M: f) Carburettor

683

20

Key
No.

100

101
102
103
104

105
106
107
108
109
110

171
112
114
114
115

116

Spare Part No.

6430 z 82

2403 k 95-0
6430 z 85

2403 k 103

2401 k 78-2
2401 k 2-2
2401 k 3-2
2401 k 6-2

2401 k 70-2
2401 k 69-2
2403 k 51-0
2403 k 97-0
2401 k 5-4
2401 k 6-2

2401 k 52-2
2403 k 98-0
2401 k 89-0
2401 k 80-2
2404 k 32-0

2403 k 55-0

lilustration 6, Group M: f) Carburettor

Description

Carburettor

oblique-jet carburettor with start-
ing device (model Bing 1/20/19)

carpurettor hoUSING .. .svmw s o ame .

oblique-jet carburettor with start-

ing device (model Bing 1/20/38).

Only in combination with intake
silencer in right-hand cover flap

carburettor housing (to carburettor
GASU BB v v s v v o & i b i = m i

ClaMpifg FING .« oo son s nwns s mns
screw (to clamping ring) ........
idle running adjusting screw ....

nut (to idle running adjusting
SCTOW) & o s v s a5 v i & 5 5 i e il

idle airscrew .......... ... ...
spring (to idle air screw) ........
nut (tosealcover) ................
COVEE PIOES .. «ownineimsiionsissewus
adjusting screw for throttle cable

nut (to throttle cable adjusting
GCEBI woww v w0 mom o 5 oo o s w1 & irmndesh

Slide SPIAG «..ownvessmernmmenssis
gas slide (size 13) ................
jet needle ....... ... .. il
clip (to jet needle) ..............

needle jet (please quote No.
stamped on it when ordering) ..

end screw ... ...

No. of

L —— Remarks

21



212

P

118

119
120
121
122
123
124

109
110

125
126
127
128
129
130
131
132
133
134
135
136

2407 k 7-0
2404 k 23-0
2404 k 23-0

2404 k 23-0
2401 k 81-6
2407 k 14-0
2403 k 99-0
2401 k 90-2
2401 k 91-0
2401 k 96

2401 k 5-4

2401 k 6-2

2401 k 92-0
2404 k 23-0
2407 k17-0
2404 k 3-0

2401 k 93-0

2403 k 100-0

2401 k 61-2
2401 k 94-0

2407 k 18-0

2403 k 101-0

2401 k 95-0
2407 k 19-0

Spare Part No.

lllustration 6, Group M: f) Carburettor

Description

packing washer (to end screw) ..
jet (main jet, size 110) ............

jet (main jet, size 105; only to
carburettor 6430z85) ..........

jet (idling jet, size 45) ............
18 BlIOCR .o cnes 55 e am s 5% S5
packing washer (to jet block) ....
stetrler SHEE cavew tvwnv s nowss smovs
Dressure SPriNGg «sswessss o5 ses
|OCK SCIEW 5 oovweswwsssypyevswees
e BT e ] g R A O —
adjusting screw for throttle cable

nut (to throttle cable adjusting
SCTOW) casnnsasias ivsapssinvesss

eNAd SCIeW .. ittt it e e e
jet (starter jet, size 80) ..........

packing washer (to end screw) ..

float ................. R
float needle .......... ... ... ...
float chambercover ..............
set screw (tocover) ..............
IOEK SCIeW' isswssssanisscrsanuds
packing washer (to lock screw) ..

swivel type pipe connector ......

S8l SCIeW ..cvvvnvewwsvnes R

packing washer (to set screw) ..

No. of
Pieces

Remarks

23



lllustration 7, Group M: f) Carburettor,

Intake Silencer
and Air Cleaner

137

1‘:%"-." 5 o e
. FaisH

802

24

Intake Silencer

lllustration 7, Group M: f) Carburettor, o i

ﬁi"f Spare Part No. Description Eli%'cgg Remarks
Intake Silencer
up to F. 30 400 and from
F. 30801 to F. 51 000

137 | 6350 z 138 intake silencer .................. 1
138 | 121z 1104 clamping bolt (to fasten intake

silencer to carburettor) ........ 1
157 — spring washer A8 DIN137k ...... 1
140 a wing nut M8 DIN315k .......... 1
141 | 211z 276 sUPBOtng €llp .ooveronrssszansns 1
142 11241 z 036 SEOICEE FING . ooismssssssnss e ses 1
e e hex. screw

M6 X330 DIN 931k (to fasten

intake silencer to crankcase

COVBI] 5 ai v wws son wmivien x ww mn & i 1

Air Cleaner

144 | 6410k 210 i T T ——— 1
145 | 1441 k 306 BRI " 08t e wopsd vy Bl 1
146 — | hex. screw

M 6 X 20 DIN 933 k (to clamp) .. 1

25



o m—— e — - -

lllustration 7a, Group M: f) Carburettor, Intake Silencer with Air Cleaner

304 |

26

Key
No.

150a

150b
150c¢
150d
150e
150f

1509
150h
1501

lllustration 7a, Group M: f) Carburettor,

Intake Silencer
with Air Cleaner

Spare Part No. Description yig'c:; Remarks
Intake Silencer
in right-hand cover flap
from F. 30 401 with the exception
of F. 30 801 to F. 31 00O
150 | 480 k 462 intake-silencer housing with air
cleaner inset .................. 1
— hex. screw M 8 X 12 DIN 933 k (to
fasten intake silencer to right
MOD) s penics 5w s SEks 2 SR ER T 1
— spring washer A8 DIN137 k ...... 1
1330 z 226 tube (for air guiding) ............ 1
1441 z 160 BRI . ovcuns com i B pn it v wesd Bk 1
— hex. screw M 6 X 22 DIN931k .... 1
— hex. nut M6 DIN934 k ............ 1
1236 z 357 pocking Washer ; co:ovipssesssisas T
1241 z 387 Siols e =Tl ] ; To O Egi?_ﬂ“'
e
780z 116 air cleaner inset ................ 1

27




lllustration 8, Group M: g) Clutch, Clutch, Clutch Operating Mechanism

m—@_ £ ; }725' .

28

e

lllustration 8, Group M: g) Clutch, Ciutch, Clutch Operating Mechanism

KeY | spare Part No. Description b Remarks
Clutch
151 | 921 z 69 spring plate issessnnssismansvas 1
162 | 781z 275 spring cup (in spring plate) ...... 6
153 | 321 z 564 ClOlElY BPFINGE :sowesvncsssmm e hame 6
154 | 921 267 clutch pressure plate ............ 1
155 | 920z 52 clutch disk with lining ............ 2
156 | 921z 68 CHIRETL BRI s s s i e bininns 2 S8 2
157 o circlip 35X 1,5 DIN471 .......... | R

158 | 1231 z 212 SRR TIBET oan s nina e i o n o 00 ks 1

159 | 2100z 165 clutch sprocket with bushing,

R TR .k i s andedianimine b ki 5 b i 1
160 | 184z 317 bushing (in clutch sprocket) ...... 1
161 | 921 z 205 CHUEEIY BHBTE oo o v vn i m s 5 A 1
162 - circlip 35 X 1,5 DIN471 .......... i 15 e
163 16912113 BUSH FOE evorsmmnnssessames e hms 3
164 |1231z 213 DIESSIIE TINEG s sous o5 am s vs o o0 8 A5 1

roller chain 62 links, endless
AR 95 X% DINTS252 ......¢00. 1

188 1" e

Clutch operating mechanism

166 |1940 z 25 clutch pressure bar, complete .... 1
167 | 671 z 341 clutch lever (to clutch pressure bar) 1
168 | 1236 z 222 DOEKING WOSNEP .« conumivyvws s mm: 1

169 —— hex. screw
M 6 X 25 DIN 931 (to fasten clutch
lever to pressure bar) .......... 1
170 — spring washer A6 DIN127 k ...... 1

29



lllustration 9, Group G: ¢) Shafts and Gears,

Selector Shaft, Layshaft

686

lllustration 9, Group G: ¢) Shafts and Gears, Selector Shaft, Layshaft

Key
No.

176
147
178

177

184
185
186

187
188
189
190
191
192
193

194

195
196

Spare Part No.

961 2125
1871 z 07
1871 z 154

1251 z 99
1251 z 251
1251 252

1301 z 603
1301 z 604

| 1301 z 605

1251 2176

2101 z 60

1291 z 65

1236 z 220
1001 z 214

1921 z 701
321 z 312

—— N

2131 z 303
2131 z 304
2131 z 307

1301 z 133

| DressuUre SPrifig .. .se.eow ooomesisss

' gear wheel 3rd speed 17 teeth ..

Description F’Jii-c:sf Remarks
Selector Shaft
final adrive shall ey vm sersws s o 1
PEIIEE oo a oo datbis A e 38
bearing ring (to left half of
CIANKCASE] . :uwwivvcmesosmumsnnsws 1

sl circlip] in order to adjust ]

2
internal circlip ; bearing play inside 2 |, at option
internal circlip[ the bearing ring 2 l
radial gasket (oil seal)
B 32 X 45 X 7 DIN 6503

(in bearing riNg) :«:::ssexissms 1

spacer shim 48,1 X 525 X 05 .... ] |
as re-|| beiw. bearing
spacer shim 48,1 X 52,3 X 0,3 quir- |; ring and half
_ ‘ ed l of crankcase
spacer shim 48,1 X 52,3 X 0,2 l

snap ring (to fasten bearing ring

in hall of Crankease] ..... us 5 1
sprocket 16 teeth

(on final drive shaft) .......... 1

b R WIBIBITEST v o0 oo i 6 o~ 5 36 59 T

packing WOasher .. cisvwssnnss ensme 1

lock nut (to fasten sprocket to
final drive shaft) «cucisasanssme

SOIECIDT SHETE - oo v v wm e o s sn s 5

ball 6 mm Il DIN5401 ............
geadr wheel 1st speed 24 teeth ..
gear wheel 2nd speed 20 teeth ..

i ek ek (N B et -

ball bearing 16 007 DIN 625
(to right half of crankcase) .... i

spacer ring 35 X 45 X 2 DIN 983
(between the ball bearings) .... 1

SIS Bl 202 DI AIZ % s o avnn it 50

covering washer (betw. crankcase
and batl BDearifg) «.e.ssvuvisnes 1

31



52

Key
No.

T

198
199
200
201
202

210
211
212
213
214
215
216
217

Spare Part No.

960 z 101

184 z 324
1871 z 151

1251 k 259

1940 z 206
2130 z 101
2131 z 238
2151 z 259
2131 z 247
2131 2 237

184z 316
1301 z 177
1301 z 367
1301 z 368

Description

clutch hub
(simultaneously 4th speed) ....

bearing bushing (in clutch hub) ..
ball cage ..... T ——
ball 4 mm Il DIN5401 ............
] o B R e B -

circlip 35 X 1,5 DIN 471 (to fasten
clutch hub to half of crankcase)

Layshaft
JeSRGTE oo vs cnvepenes enEnvy sy
gear wheel block, complete ....
gear wheel 1st speed 12 teeth ..
gear wheel 2nd speed 16 teeth ..
gear wheel 3rd speed 19 teeth ..

drive gear wheel 22 teeth ........

spacer shim 18,2 X 25,7 X 0,5
spacer shim 18,2 X 25,7 X 0,2
spacer shim- 18,2 X 25,7 X 0,3

No. of

; k
Pieces Remarks

1 with ground
side surfaces

1

1

1

1

1

1

1
lgﬂ{f' Evitetl block
led of crankcase

lllustration 9, Group G: c¢) Shafts and Gears, Selector Shaft, Layshaft

m

55




lllustration 10, Group G: d) Footshift Mechanism

Key
No.

240

241
242
243
244
245
246
247
248
249
250

251
257
253
255
256
253

259

260
261
262

265

264
265
266
267
268

Spare Part No.

11941 z 315

1596 z 421
670 k 233
841 z 40
841 z 41

321z 517
321 z 316

1281 z 359

121 z1112

I——

e e

200 z 107
841 z 39
321 z 322

 r—

1281 z 242
1281 z 243
1281 z 244

671 z 315

=]

121 Z 553

e

574 z7
616 z 215
680 z 31

lllustration 10, Group G: d) Footshift Mechanism

Description

Footshift Mechanism

footshift shaft (to gear selector

K Sensisntisbiiwidamirrilinds
hose (on footshift shaft) ..........
gear selector fork, complete ....
selector finger, left-h. ............
selector finger, right-h. ..........
Pressure Splifig .. ievs cumsvanwens
PN ASRY KA DINTIT .ovisvneis
I W Ty g s R R
IRRTL | et ey vsuiaits S PREIVE R
split piIn 3 X35 DIN94 .. ..ccini..

cotter pin (to fasten gear selector
fork to footshift shaft) ..........

spring washer B6 DIN137 k ......
hex. nut M6 DIN934k ............

gear selector support with ratchet

FOLEREY « s soban stini Taivd Sl s aiye |

FELICIIBE SEIINE, 2 s o o ddlls ot &

pin A6h9 X 32 DIN 7341
(to fasten ratchet to gear selec-
LOT BUBEGORT) ol vl s s adinis Biai

joint
joint to gear selector support ..

joint
gedrshifl JeVer .. .«scsswmivsssees

grease nipple D6 DIN71412 ......

cotter pin (to fasten gearshift lever
5 T o ) R 2 SN SN ST S

spring washer B6 DIN137 k ...... |

hex.nut M6 DIN934 ..............
sliding block (to gearshift lever) ..
rubber sleeve (to gearshift lever)
TOOIBHIE JEVBT v cnains e b5 s

grease nipple D6 DIN71412 ......

No. of
Pileces

-k kA A OB oA S5 I T T, ok RE LB Bl 2 ek =t b Ry e

e s ol ek ek KA sk

|
|

at option

55



lllustration 11, Group R: a) Frame | lllustration 11, Group R: a) Frame

P [ﬁiy Spare Part No. Description glig‘c:; Remarks
» :
Frame
- 301 |SBP0EBES | THOIIG oo xrns v s v v s w8 s 1 4 i) 1
222 1811 z1H1 FECITIE: TOIER ..o vs vmva vm mow o s 4 ot o o 2
— — ball 6,35 mm |Il DIN5401 ....... 38
293 1231 z 210 covering washer ................ 1
294 1236 z 333 DACKING WASNEGE . vvwwssnnisnsans 1
295 |6040z 274 antinel? |oek . iy e s wawess bw b s woa 1
296 | 321 z 537 spring (to antitheft lock) .......... 2
297 | 211 z 250 clip (to fasten antitheft lock) ...... 1
298 | 1236 z 338 ring (to bushing for antitheft lock) 1
— — hex. screw
M é X 10 DIN 933 k (to fasten
cable for earth terminal to frame) 1
‘* [
ha — — spring washer B6 DIN137 ........ 1
e — hex. nut M6 DIN934 k ............ 1
299 | 616z 254 rubber sleeve (to fuel tank) ...... 4
300 |1236 z 316 rubber ring (distance piece be-
tween steering tube and cover) 1
301 1236 z 323 rubber ring (to fasten electric and
Bowden cables) ... issssusnme s 2
; — 11236 z 355 rubber ring (to fasten Bowden
' EREBIERS s o v v oo b oo 3 ik ¥ 8 2 1
1
*®
o e

36 37




T T ——

e |

lllustration 12, Group R: a) Frame, Front Engine Carrier and Side Stand lllustration 12, Group R: a) Frame, Front Engine Carrier and Side Stand

] | 311 Y K€Y | spare Part No. Description No. ofl  Remarks
‘ Front Engine Carrier
& & | 310 |1181 z 409 engine suspending plate ........ 2
511 — hex. screw
M 10 X 80 DIN 931 k (to fasten
engine suspending plates 1o
ITRIME)  wnss s ssorih i s s st v s .
J | 312 — spring washer A10DIN127 k ...... 2
| 315 - hex. nut M10 DIN934k .......... 2
314 | 121 21099 front bearing Dolt ... ....ovmvinwme 1
315 |153512778 spacer tuibe (between engine sus-
PeNAINg BIAaS) . « s siewy 5wm = « v 1
316 [1331z8135 spacer tube, right-hand .......... 1
| . & | 317 |1301 z 656 spacer washer .................. 1
318 |1331 z 903 SPUCHE TUDE ..o oo vvv vsmmom s = mms s om0 1
319 1114122209 | bracket (to return spring) ........ 1
' e 320 {1331 z767 spacer tube (to footshift lever) .. 1
321 | 631 z562 front foot board support, right-h. .. 1
322 | 6302509 | front foot board support, left-h. .. 1
LS e spring washer A12 DIN127k .... 2
324 = hex. nut M 12 DIN 934 k
(on bearing bolt) ....coc..seiss 2
Side Stand
325 | 1331 z 904 SOCICEr YU ;;owiw v swe & § bwn § 55 o5 1
326 | 1750z 232 side stand, complete ............ 1
i A TIH 22210 A" BEGERBE® . v o v e v nicsn v omekn 5 v ot 0 1
ol 328 1241 z 365 FSICINIEY LI & o o s seiisd o i »lebons s 1
329 — pin 3 X 25 DIN 1473 1
. — | — packing washer A 6 X 10 DIN 7603 1
B ' - — grease nipple D6 DIN71412 ...... 1
' . | 330 | 321 z 588 PEEUTR) BRTINEE bt e & 5w e ol 4 1

38 ' | 59




lilustration 13, Group R: a) Frame, RearEngine Carrierand Swinging Fork

lllustration 13, Group R: a) Frame, RearEngine Carrier and Swinging Fork

e 3.
Gl kot
O | IR

40

K€Y |spare Part No. Description . 8l o
Rear Engine Carrier

341 | 630z 508 rear engine carrier .............. 1
342 |1751 z 265 bracket, left-h. .................. 1
343 11751 z 264 recket. righbb. o iannesses o pars 1
344 11330 z 208 spacertube ......... i, 1
345 — hex. screw M 10 X 90 DIN 931 k

(to fasten brackets torear engine

oo 1 4 4 1= o) PR 1
346 — spring washer A10DIN127 k ... ... T
347 — hex. nUtM10DIN934 k ............ 1
348 1750 z 225 brace. TeflEh,  consssswessnnessums 1
349 1750z 224 BISEE. NI, .« owe s vone s wome s s oo 1
350 — hex. screw M 10 X 35 DIN 931 k

(to fasten rear engine carrier to

fromie) sweesnssws s e vrame 0w mwo Z

| 851 — spring washer B10 DIN137 k ...... .
352 — hex. nUtM10DIN934 k ............ Z
Swinging Fork

353 | 710z 247 recir SWIiNgiig torl . oo v s v v b vims 2 {
354 | 184 z 531 bushing for swinging fork ........ 2
355 | 131 z 540 Baaring bolt  ....ssisinneasswnses 1
356 |1330z 202 baaring tube s.iisesisvpvssmneann 1
357 11331 z 876 baafing TUe . osvwnvesmmm csmmy b 1
z58 |1001 z 224 G, BT o « smim o n momonn = o woms ® Snns’ & 5 2
359 11301z1022 | washer ....... ... i T
360 — spring washer A14 DIN127 k ...... 1
361 — hex. nut M14 X 15 DIN9%36k ...... 1
— 11080 z 1 Gredise NIBBIG: ;. . vww v v v s o wisiwm » wia 2
— _— packing washer A é X 10 DIN 7603 2




42

Key
No.

| 362

363
364
365
366

367
568
369
370
371
572

373
374

Spare Part No.

630 z 494
630 z 493
321 z 590
616 z 258

- e——

6350 z 101

2376 k 2
1301 z 168
1331 z 885

T ——

Description

lower spring carrier, right-hand ..
lower spring carrier, left-hand . ...
SIOTIIEL o ciom o s 0w chomson s mvesmsn. o otsnn o
rubber sleeve (damper) ......... ;

hex. screw
M 10 X 18 DIN 933 k (to fasten
spring carrier to swinging arm)

spring washer A10DIN 127 k ......
shock absorber ..................
rubbersleeve ... .................

WOSNET . e e e e

spacertube ... ... .. ...,

hex. screw
M8 X 35 DIN 931 k (to fasten
shock absorber to frame) ......

spring washer A8 DIN127 k ......
hex. nut M8 DIN934k ............

No. of
Pieces

Remarks

lllustration 13, Group R: a) Frame, Rear Engine Carrier and Swinging Fork

43




T T T T T T T T T et T T T s - Wi il T

e = e — e o o

+
lllustration 14, Group R: b) Foot Boards lllustration 14, Group R: b) Foot Boards
o " ﬁi‘f Spare Part No. Description Il;licehcg; Remarks
Foot Boards
4 380 | 470z 36 foot board, left-hand ............ 1
381 | 470z 37 foot board, right-hand ............ 1
382 | 1596 z 404 rubberhose ................ ... ... 2 }
foot board,
i left-hand
383 | 1397 z 24 BEEAIE  oorovs s moson & n b s & Bi5a 8 55 1
382 | 1596 z 404 rUBbEr NOSE ... ooosvsssmsssasssyes 2
. 384 |1397 z 25 front beading ..........ccoeeennn. 1. B ettt
. ' k 385 | 1397 z 26 rear boeIlnGg: oy s s s s ame s s v 1
' 386 — hex. screw
M é X 12 DIN 933 k (to fasten foot
| » board to front part of foot board
BEIRTIBEY & scocosins B oaonc o1} Semnais m snddis & % i 2
387 — hex. screw
i > | » M é X 20 DIN 933 k (to fasten foot
; board to rear part of foot board
; COTTTIEY) s sbmessww s vmms »amo v s 2
i 388 |  — spring washer B DIN137k ...... 4
; ; 389 |1146 2105 rubber footmat .................. 4
‘ -
FS i
% | &




T I i T O e — -— -

illustration 15, Group R: d) Mudguards, Front Mudguard

402 403 404

g o iy .. :.t.:..:._

Key
No.

400
401
402

403
404
405

406
407
408

409
410
411
412
413
414
415
416

lllustration 15, Group R: d) Mudguards, Front Mudguard

Spare Part No.

6370 z 188
1483 z 65

616z 216
943 z 34
943 z 35
1550z 117

Description

Front Mudguard
from mudguard . covscessrays povas
manufacturer's plate ............

screw, countersunk raised head
AM3 X6 DIN9Tcrp ............

spring washer A3DIN137 k ......
hex. nut M3DIN934 k ........... ;

screw Mé6 X 15 DIN 603 k
(to fasten front mudguard to
BWINGING TOTK) cossarsmads smwns

spring washer A6 DIN127 k ......
hex. nut M6 DIN934k ............

hex. screw
M8 X 10 DIN 933 crp (to fasten
front mudguard to swinging fork)

spring washer A8 DIN137k ......

| grommet (to front brake cable) ..

MOUIING shess anwes s smmsssaessowss
MOUIAING  xo v vvons sumees pps sy
sCrew (1o MoUIAING) v v vvnt v hua
spring washer A4 DIN127 k ..... ,
spring washer A4 DIN137 k ......
hex. nut M4 DIN934k ............

No. of
Pieces

S - N

Remarks

please quote
colour

47



illustration 16, Group R: d) Mudguards, :ﬁg'cm:fnggzgde

e o 4 AR LA b, e o ok A ot e I b A

@—0—0O— ax
4&?6 46106 461a 44

.: II'-I s r; - _-II.'
P ) [] e ERE o | I % ¥ 5 e T ety '-;-:- TR E:;:::' e i :i.:..:..;.i_lil:._:iri..:..i.'ii_ “ :.E..: = B e el e Erp e el 5o oy et T = i ¥ ‘1.
] X j § E
L ' k ¥ T " .
; ol o . ; i ' b v
1 P e ¥ x| \ = Y

48

421
422

4235
424

425

426 |

429
430
431

432

4335
434
4355
436

437
438
439

lllustration 16, Group R: d) Mudguards,

Spare Part No.

6370z 176

1500 z 277-8
1500 z 259-8

——

1501 z 184-8

230 z 230
331 z 303

Description

Rear Mudguard

FEQT MUAGUATIE & o s wws v v vosw s 5 womese w5

hex. screw
M8 X 15 DIN 933 k (to fasten rear
mudguard to rear engine carrier)

spring washer A8 DIN127 k ......

hex. screw
M6 X 10 DIN 933 k (to fasten rear
- mudguard to frame) ............

spring washer A6 DIN127 k ......
hex. nutM6DIN%34k ............

Chain Case

chain case, lower front part ......
chain case, upper front part ......

hex. screw
Mé X 10 DIN 933 k (to fasten

chain case front parts to swing-
WHEE TOTIE). o = x emis = 8 oo &6 oy 0 T

hex. screw
Mé X 12 DIN 933 k (to fasten
chain case front parts to swing-
Toie Koy o S L

spring washer B6 DIN137k ......
washer 6,4 DIN125k ..............

chain case, rearpart ............

hex. screw
Mé X 12 DIN 933 k (to fasten

chain case rear part to brake
EORBE] oo s s 5 st & 0 s B shoonecss B8

spring washer B6 DIN157k ......

G | 1 RS UPR—— Ja-
laminated spring ................

rivet, button head
4 X 6 DIN 660 (to fasten laminat-
ed spring to cap as well as to
chain case front part) ..........

washer 43 DIN125k ..............
spring washer B5DIN137 k ......

No. of
Pieces

— N AN

S T T . T %

Rear Mudguard
and Chain Case

Remarks

49



50

Key
No.

440
440q
440b

441

441a
441b

441c

lllustration 16, Group R: d) Mudguards,

Rear Mudguard
and Chain Case

Spare Part No. Description yig'cg; Remarks
650 z 385 protective cover ................ 1
230 z 232 5 2 - A S e e 1
331 z 328 laminated spring ................ 1

— rivet, button head 4 X 6 DIN 660 Alu

(to fasten laminated spring to

1o | o ) R O SIS F U e 1
—— cylindrical screw

M8 X 15 DIN 84 k (to fasten pro- .

tective cover to rear engine

CATEIBTY wovs s winew v s minn v 5w w00 s s 2
_— spring washer A8 DIN137 k ...... 2
- spring washer A8 DIN127k ...... 2

1301 z 52 shim 85 X 18 X 0,2 ..............
as re

1301 z 53 shim 85 X 18 X B8 sumewinussnns quir-

ed

1301 z 54 ghim 85 X188 X D4 .covvrismsissn

o e, AUE MBDINIBL K oo s vnuis o 2

51



tllustration 17, GW;UP R: e) Front Shield _ | 1 lllustration 17, Group R: e) Front Shield

F— ﬁ?’ Spare Part No. Description Eljghgsf Remarks
445
Front Shield
£ _
442 | 6502430 | front shield, complete ............ § (T o
442a | 943z 36 moulding, left-h. ..... it 5 SRS £ R BB 1
— 943 7 37 moulding; TIGNE=N: s s swwe s mws v o we T
— — screw, countersunk raised head
AM4 X112 DINYIErp  .isiwsisns 8
443 11596 z 296 UBber ROse : v sssmusvsmassmvoisa 4
444 | 741 z 30 retainingwire .............. ... ... 2
445 | 651z 236 wind guiding shield .............. 1
— e screw, button head
AM 4 X 10 DIN 86k (to fasten
wind guiding shield to front
SIRIE)  osaswi s vmn # ¢ pwn ke bwmne b 3
5 = — — spring washer B5 DIN137 k ...... 3
— —_ wosher 43 DINT25K ...conviiamens 2
— — hex. nut MADPIN934 Kk .cvveisiviis 3
N . —= — hex. screw
w M 6 X 15 DIN 933 k (to fasten front
- - shield to foot boards) .......... 4
- - hex. screw
M 6 X 12 DIN 933 k (to fasten front
shield to foot boards) .......... | B
— —_ spring washer B6 DIN137 k ...... 12
- — hex. nut M6 DIN®934d k .........q. 6
446 | 1483 z 68 plate (Bella) i isvissmmissnris 1
— — rivet, button head 1,4 X 4 DIN 660
AL CIOK, | insiess sve s anaes Oae ks 5
447 | 1487 z 51 decorative plate (flower) ........ 1
i 173z 110 spacer tube ... ... PoITPPI I 1
b — rivet, countersunk head
2 X 10 DIN 661 Alu elox. ........ 1
' — — hex. screw
* - : Mé X 25 DIN 933 k (to fasten
4 dashboard cover to front shield) 1
— —_— washer64DIN125k .............. 1
3 4 448 |1806 z 104 rubber grommet (to set of cables) 1
449 1806 z 02 rubber grommet (to set of cables) 1

53




lllustration 18, Group R: e) Front Cover, Dash Board with Cover

,ﬁ, e )
4554 455

T 4584

i —S 5 ; 4‘5 5

0456
O 458¢

| 787 |

54

lllustration 18, Group R: e) Front Cover, Dash Board with Cover

Key
No.

454
455

455a
456

457

458
458a

458b
458¢c

459
460

461

462
463

| 463a

4635b
464

465
466
467

468

469
470
471

Spare Part No. Description Il;qi{;}::sf Remarks
Front Cover
please quote
650 k 414 CEOTTE COVEE - oonie s vains o3 55055 3 5o 8 3 1 | colour
— hex. screw
M 6 X 15 DIN 9233 k (to fasten front
cover to front shield) .......... 2
1300 21019 | WOENST oo vs soies ¢ smms ¥ sy s m v v 2
— spring washer B6 DIN137 k ...... 4
1301 21032 | WOSHETr ovismves pusess mnt v nmiuw - =k 2
— hex. nut M6 DINP34k .......... i 2
1396 z 245 double beading, left-hand ........ 1
1396 z 244 double beading, right-hand ...... 1
631 z 659 coble SUDPOIT oo csms i smmssamnt s v 2
— screw, button head
AMA A BBINBEE, . vosashaiievsw 2
— spring washer A4 DIN127k ...... 2
— hex. nut M4 DINY34 K .....cons509 2
Dash Board
483 z 322 ceish booird ... s cssrsssnmmns v 1
1110z 19 inspection glass
(for battery charge control lamp) 1
1110 z 20 inspection glass
(for idle control lamp) .......... 1
1115 25 eyelet (for a strap, etc) .......... 1
— cylindrical screw
AM 5 X 25 DIN 84k (to fasten
eyelet to dash board) .......... 1
— cylindrical screw
AM 5 X 35 DIN 84k (to fasten
eyelet as well as holder for
control lamps within dash board) 1
== spring washer B5 DIN137 k ...... 2
— screw, countersunk raised head
AM6 X 12 DIN91 crp (to fasten
dashboard to front shield) .... 3
— shake-proof washer J 6,4 DIN 6797 k 3
— hex. nut M6 DINS34 K. cswueees i 5
1596 z 418 profile rubber (piece of a hose)
. Jordashboard ... cissevissmess 2 | :
650 z 384 cover (for dashboard) ............ I e e
1110z 19 inspection glass (for flashlight) .. 1
1396 z 240 profilerubber .........coviihiintn 2
1396 z 239 profile rubber® . sssessovssvowncen 1
1146 z 94 rubberplate . ..icveviomiorivaans 2
(For electric parts see under
headlight)

a9



P R T LR SR S e b (R e Sl L e

L e e S, iR S

— e

i

= AT e T

Illustration 19, Group R: e) Rear Body

56

& v
A
% &
L ‘ o
® %

4738

479
480
481
432
483

484
435

486
487

438
489

490

491

492

493

Spare Part No.

650 z 437
650 k 438
650 z 394

650 z 465

1397 k 30
331 z 326
593 z 103

—
—

321 z 609
2051 z 553
1141 z 2130

650 z 379
331 z 531
1243z 10
616 z 254
616 z 244

1806 z 106

1281 z 396
1281 z 397

lllustration 19, Group R: e) Rear Body

Description

Rear Body

FEAEDOAY .« - vun v s sumnh 2 wanin® wwomm x s
left flap wilh 10K . ... .. 55505045

right flap with lock (not for incor-
porating intake silencer) ......

right flap with lock (for incorporat-
ing intake silencer) ............

packing strip (to 650z 465) ........
OCK SPTIRE  « conon v v mnon s amim v s smen '
jorele DUTON: ooy smm s smaay s s o
spring washer B6 DIN137k ......
hex. nut M6 DIN934k ............

split pin 4 X 60 DIN 94 k
(to fasten flaps to body) ........

BIESSUTE SPTING ..veisaasissmssps
locking angle (to dual seat) ......
supporting plate  ................

hex. screw
Mé X 12 DIN 933 k (to fasten
locking angle to body) ........

spring washer B6 DIN137k ..... .
hex. nut M6 DIN934k ............
loekind Tlap & o s s s 095 38 o o sna
laminated spring  ........ ... ... ..
protective Ting s svvisnevsnsw
rubber grommet (to seal fuel tank)

rubber grommet (to extension for
MUB] RAP) * <« s 5mow s 5wt 1 5 s mames

rubber grommet (to cable passage)

hex. screw
M8 X 18 DIN933crp (to fasten
rear body to frame, fore-part) ..

hex. screw
M8 X 18 DIN 933 k (to fasten rear
body to frame, rear part) ......

washer (to fixation in the fore-part)
washer (to fixation in the rear part)
spring washer B8 DIN137k ......

RN N N NN = -

~ = R

-k B = A NN

S N NN

Remarks

please quote
colour

|
J

57




lllustration 20, Group R: e) Dual Seat lllustration 20, Group R: e) Dual Seat

“— ek o o o . I I Tl L R T T — o b o ———
5 o S S -

58

Dual Seat
I 500 | 6330 k 43 dual seat complete .............. | | Rpeain
| — 16346z 11 foam rubber cushion ............ T
— 6340278 dual seatcover .................. f -1 P e
v — screw, countersunk raised head
S35 X95DIN7973k (to fasten
dual seat cover) .............. 14
51 — — screw, countersunk raised head
S35 X 13 DIN7973k (to fasten
51 dual seat cover) .............. 2
— |1284z 15 T T e £ g1 =1 G L AT 2
— | 1147 z 806 covering plate .................. 4
— — spring washer A5 DIN137 k ...... 4
501 | 2360k 1 holding strap .................... 1 | B2 quots
| ) o — |1143z105 | holding plate .................... 2
— |1141z 2143 | clampingplate ........c.cievinnn. 2
"G © s — hex. screw
M 6 X 20 DIN 933 crp (to fasten
holding strap to frame of dual
BEEl) wovsasanss tennd LERE S EEE . 2
s s spring washer A6 DIN137 k ...... 2
502 |2360 k 2 retoining sPEP  cocoe ssmsassnssss {, ] TN iy
503 1126z 1 supporting bolt .................. 4
504 | 5902z 109 O BEITTOE ©h i« & imon n = Somencs & e Bon 1
505 | 321 z 549 BEIRINIEE o s b i nninetaroire e s st b B T 1
506 |1251 z 258 triangle circlip D6 .............. 1
507 1151 z 206 {OMNING DON  .ov v s r bminn s mmn s 5 8 2
508 o split pin 4 X 60 DIN94k .......... 2
509 — hex. screw
M6 X 12 DIN 933 k (to fasten dual
seattorearbody) .............. 4
510 |1141z2130 | supporting plate ................ i
511 — spring washer B6 DIN137 k ...... 4
512 — hex. nut M6 DIN934k ........... : 4
513 — screw, button head
M5 X 12 DIN86k (to fasten re-
taining strap to rear body) .... 1
514 |1141z 2143 | clamping plate .................. 1
515 s washer 5.5 DINT2S K ..o consismmay s 1
516 i hex. nut M5 DIN934k ............ 1

59



T AT R T e R Y e e T T —-—r'

— —
L - -

lllustration 21, Group R: f) Fuel Tank and Fuel Pipes

60

923

lllustration 21, Group R: f) Fuel Tank and Fuel Pipes

&Y | spare Part No. Description ot Remarks
Fuel Tank
520 |6230z 135 TUEL TR . . oo v wwme v 5 oo 5 wmsom e o 1
521 |1850z 105 TR CE . ..o « o o stmmams 5 2omions 5 5 4 |
522 | 1236 z 342 rubber ring (to filler cap) ........ 1
- - split pin 1,5 X12 DIN94k ....-... 1
— ‘_11462 /8 felt piece (to fuel tank) .......... 1
523 |1390z 116 tie (to fasten fuel tank to frame) .. 1
524 |1146 z 58 support (below 1ie) coisowsns ey 4
525 | 60102z 162 TR TEII 5 s s &b bisas i b 06 RS 427 T
526 |1001 z 55 BIUE 500 0 5 5ome 55 ©9ius 55 550 05 5065 £5 A95% 5 5 1
527 | 120z 211 extension (to fuel tap) .......... 1
528 | 1590z 58 NS BOBE civnation o v wdbn’s s o s 3 58 a 1

61




- S i e o e e L e e BRSO e e W

62

lllustration 22, Group R: h) Exhaust Set | lllustration 22, Group R: h) Exhaust Set

]
Iﬁi‘f Spare Part No. Description ;&iz}::; Remarks
e IC
Exhaust Set
v |* 531 | 1351 z 201 exhaust pipe ............. ot 1
| 532 |1239z 1 poacking WAShEeT . :viewevesansss s 2
533 11011 z12 exXDAaUSE DYL wsvenss s vvens sas A 1
534 | 6030 z 334 =T T R O A O S D 1
. SV 24T K 2F silencer — end piece ............ 1
535 | 1441 z 01 clamp (to fasten silencer to
AXNAUSE DIPR) .ovvssvwismasss sns 1
536 e hex. screw
ME X 1EDINDSS I . svvvissmns vus 1
) 537 s = spring washer A8 DIN127 k ...... 8
. .
538 o hex. nut M8 DIN934 k ............ 1
- 539 — hex. screw
a | ¥ M6 X 12 DIN 933 k (to fasten
- silencer to left foot board) .... 2
540 - spring washer B6 DIN137 k ...... 2
.* .




lllustration 23, Group R: i) Front Swinging Arm Suspension

391d

297

64

lllustration 23, Group R: i) Front Swinging Arm Suspension

— 16310 k 230

581 | 710z 253
581a| 184z 535

— 11871z 170

— 11301 z 07
531b —

582 710 k 241
583 7110 z 217

583a] 121z 1085

583b —
h83c¢C —

—s  |1870 Z 52
— 11236 z 336

584 | 63502118

585 550 z 103
586 170z 216
— 1127 25

587 321 z 582
588 | 6350z 120

589 173z 114
590 616 z 243
— | 1301 z 667

—
TE———

591 553 2106

521a —

591b| 1301 z 35

591cl 176 z 41
591d —_—

Spare Part No.

Description

Front Swinging Arm Suspension

front swinging arm suspension
complete ...... ... . ... ..

swinging fork ............ ... .. ...
bushing (in bearing tube) ........

pin 10 X 40 DIN1472 ..............

fork race (on swinging fork, at
DOYIOM & 55w v ¢ vmows g 5 wws v 3 ssa v s

WOSHET vvv vy vvss s smiss swesssswessn

grease nipple D6 DIN71412 ......

packing washer
Aé&X10DIN7603AIu ..........

front left swinging arm with shaft
front right swingingarm ..........
cotter pin (to fix swinging arm to
SRTEITEY oo v s w x mmins e s m & 58 5 3
spring washer A 12 DIN 127 k

hex. nut
M12 X 1.0 DINYSGK . v innnn

fork race (on swinging fork, at top)
packing washer ..................
splined nut M 30 X 1 DIN 70852 k ..
spring unit (spring leg) complete,

with hydraulic shock absorber ..
bar head, lower ..................
spring washer B16 DIN127 k ......
protective sleeve, inner ..........
distance bolt ........ S B S ¥ P
pressure spring ..................

hydraulic shock absorber
(Brand BOEB] ...uv e sie ons wmns s

protective sleeve, outer ..........
rubber damper ......... ...
WOISHIOE v s v viniow s simm o 8 mossin s o ks & 5 8
washer 84 DIN125k ............ : 5
hex. nut M8 DIN934 k ............
bar head,upper ..................
pin, button head 3 X 8 DIN 1476 ..

hex. screw
M 8 X12 DIN 933k (for fixing
spring unit to swinging fork,
Gt OB .. o 5w s 8 ook st 0 o 30 5 B0 L
WERIBHET v noo im0 mss 10 momem 5 0 S0 8§ 3
rubber bushing .....:..cci850885%

washer 17 DIN433k ..............

No. of
Pieces

. W, T, g <

— m— )

—_ ON = = el e

. N . T T . . . §

— ) =

Remarks

please quote
coiour

\_ please quote
j colour

65



lllustraticn 23, Group R: i) Front Swinging Arm Suspension

lﬁi"_’ Spare Part No. Description ngiz}:gsf Remarks
M 8 X 50 DIN 931 k (for fixing
spring unit to swinging fork, at
PICE TR ), it s § o ke 1 e e o i 1

592a| 1331 z 851 AiStANCe TUDE « ouic iz smme s wussahamy 1

592b| 176 z 40 rubber bushing .................. 2

— washer 84 DIN125k .............. 1

592c spring washer A8 DIN127 k ...... 1

592d hex. nut M8 DIN934k ............ 1

592 hex. screw

67




lllustration 24, Group R: k) Handlebar and Handlevers with Cables llivstration 24, Group R: k) Handlebar and Handlevers with Cables

68

_ | & ' A - II‘(-.I?JY Spare Part No. Description Eiz}:g; Remarks
A - - Handlebar
g 600 (13712153 | handlebar .......ooovveeiiiii... 1
607 821213 handlebar clamp ............ .... 1
602 | 820z 11 hondlebar clamp .cssssssnciswsis 1
603 — hex. screw M8 X 28 DIN931 k .... 3
604 - spring washer B8 DIN137k ...... 3
605 — hex. nut M8 DIN934k ............ 3
606 | 6501z 411 front cover plate ......... Sl STuime 1
607 | 651z 285 rear coverplate .................. 1
603 —— screw, countersunk raised head,
AM 4 5 DIN2T O .. voier s sissii s 5
4609 616 z 229 CYFCHYIITIR s 2mmn 5 6 S0 £ S 00RE 5 3 5% 65 2
L
Hand Levers
¢ 610 | 170k 218 throttle twist grip ................ el i‘:grey
611 2253k 7-0 sliding block ........ccooioieo... 1 |
— 12250 k 7-0 grip tube with rubber ............ 1 l
— | 2256 k 5-0 rubbersleeve ........ ... ... ... .. 1 | fgé?auefrolt e
614 | 2251 k 5-0 LI ERID  mime i dostion oo o & G000 6 B 1 l
615 — screw, counter sunk raised head '
AM B X TODINT K ....ocnscass 1
615 | 2253 k 3-0 cable SUDPOTE ¢ s maes vunisn owos v 1
617 | 670z 211 brake lever with cable adjustment 1
618 2265 k 5-0 JOINING PIBCE ... 000 omessrmesssm 1
— 12261 k 2-0 rciloss BRTHTE o0 5 mms pums v smaidie = s 1
— | 2261 k 3-3 adjusting screw . ................. 1
618a] 2261 k 4-3 screw, fillister head
(1o.jointing PIGCE) ... vwevamussas 1
b 619 12263k 6-0 | brake lever ...........coeeeennnn. 1
620 | 2261 k 5-5 | lever sCrew .....ooviieennnnann. 1
620a a2 hex. nut M6 DIN34crp .......... 1
- 621 |2261 k 6-5 | adjusting screw ... ... .. ... 1
622 |2263 k 7-0 knurled edge nut ................ 1




lllustration 24, Group R: k) Handiebar and Handlevers with Cables

Iﬁi"f Spare Part No. Description ﬁigh:; Remarks
625 | 670z 207 clutch lever with cable adjustment 1
626 |2263 k1-0 JOINING DIBTE & 1 sme bt s i ¥ B8 1
626a| 2261 k 4-3 screw, fillister head

(to joining piece) .............. 1
627 22635 k 2-0 CLUBEH LOVBE . o vovnn s vnww e smin b s | NEE:
628 |2261 k7-3 lever screw ...... i ol 1
628a —_ hex. nut M5 DIN934crp .......... 1
629 |2261 k 6-5 A JUSTING SETEW . o s s v s msni &5 5% 1
630 |2263 k7-0 knorled edge DOt .. eses i s 1
631 471l 7 251 starier |over iissasssesssonissns 1
682 |2268 K804 | housing , «.issvuvsvssassswsesspesens 1
633 |2263 k 34-4 T = T 1 T T 1
634 |2261 k 31-0 thrust Waslier s uvsss savwas psenv s s 1
635 |2261 k 30-0 spring Washer ssssssssvesersavrys 1
636 |22653Kk33-4 | covering washer ......ccvssvives 1
637 -— screw, countersunk raised head

MEX 17 DINSBTID < cusssvsmsys 1
638 | 6162232 1]« SRR N P NPT S 1 | selour of

Cables e

640 16290 k 460 cable for throttle twist grip ...... 1
s — nipple C DIN71988 .............. 2
e — sleeve C25DIN71987 ............ 2
641 | 6290 z 462 cable for starter lever ............ 1
i e fipple C DIN 71988 .. ....¢c00m64 1
== o I nipple D DIN71988 ..... s o SRS 1
= —_ sleeve C25DIN71987 ............ Y,
047 6270 2461 . | cable Tor clutch . s escevansvwnus 1
- 144 z 25 npple seat .. cissassssnanraneses 1
— 11064 z 101 BIDDIE . ini 5 85 IR S5 5 & ST & 1
— | 1064 z 102 IDDE .l o8 5 300E 459 5w 55 5L 1
— 173 z 109 i A Y 1
— | 1806 z 08 rubber grommel icasisans e 1
— 616 z 236 [UDDBT COVEI swwssvins saass S oens 1
— 2261 k 6-5 Al JUSHING SCIOW ,svsuvsssins s osoes 1
— 2263k 7-0 knurled edge nut .....ccu000 00055 1
643 | 6290 k 467 cable for front brake ...:..swivss 1
— 144 z 04 CADIE S v v wiacs basew g wave e g hm s 1
— - nipple seat A DIN71988 .......... 1
— - nipple B 25 DINJTP88 ...cov0s0uns 1
- s sleeve C3DIN71987 .............. 1
644 | 551z 108 fork connecting piece (yoke) .... 1
645 131 7 516 bolt (to fork connecting piece) .... 1
646 _ split pin 1.5 X 16 DINPAK ....n. . 1
647 171 z 442 BHOBNE o oo wmsle o b 1
548 616 z 263 rubber cover ........ .. . ... 1

71



lilustration 25, Group B: a) Brakes, Handbrake

/2

- 4 668

Key
No.

665
666
667
663
669
670
671
672
6735
674
675

676
677
678

6780

Spare Part No.

20z 108

20 z 109

49 212
1044 z 10
521 z 310
230 z 235
1100 z 110
1080 z 1
671 z 324
1236 z 06

—

1791 z 203
1301 z 640

121 z 1109
1251 k 260
1301 z 1030

181 z 557
1330z 193
11330 z 194
11330 z 195

——F

683- (1781 z 155

684
685

e —

lllustration 25, Group B: a) Brakes, Handbrake

Description

Handbrake

brake shoe with lining, left-hand
brake shoe with lining, right-hand
Brarke TN oo me s pwws s v os wovwnnas
evlindrical PIVET « cuwe i vamms s i
return spring (betw. brake shoes)
BEERE COVEY v v o smsinh e g emmes = e
brake cam with bracket ..........
grease nipple .......... .. .o i
packing washer A 6 X 10 DIN 7605
brake lever ..... 5 F B E B R E S

rubber sleeve (betw. brake lever
and brake cover) ..............

spring washer AT0DIN127 k ......
hex not M10 DIN93A K ovvwwsnes
brake diUM . .cood e wmm o mon s 5 2k s s

washer (between brake cover and
broke drim) ocevessavesy s s o

bearing bushing (to brake drum) ..
VBRI o amcn s # wmnn oo mibon® 3 53
WASHBE e o iibns i b ® T BREE Y RAEEE B
circlip 18 X 1,2 DIN 471k .......
front wheel axlé .....o0csmmmeens
spacer tube 23,7 mm length ......
spacer tube 24,0 mm length ......
spacer tube 24,3 mm length ......
washer 17 DIN125k ... ..........
pressure plate ............ . BB
spring washer B12 DIN137 k ......
hex. nut M12 X15DIN%®34k ......

No. of
Pieces

Remarks

lining fixed
with paste

to be riveied

M —

75



lllustration 26, Group B: a) Brakes, Footbrake

74

699 737

72

Key
NoO.

| 687

690

691
692
693
694
695
696
697
6938
699

/700
701

706
627
693

699

710

711
712
13

714
715
/16
T8

Spare Part No.

700 k 112
1080 z 1

 —

1236 z 324
1256 2 325
321 z 556
121 z 1141
1650 k 122"
1111 z 01

671 z 343
1241 z 368

1301 z 1028
1650 k 123
1111 z 01

—

121 z 1046

321 z 88
1241 z 34
1025z 16

20z 108
20z 109

49 212
1044 z 10

lllustration 26, Group B: a) Br&kes, Footbrake

Description

Footbrake

footbrake lever ..................

grease NIPPIE o wsvds pues s sis 53
packing washer A 6 X 10 DIN 7603

UEEREL st iisis b sas s aneys o

BRISKEL e v nonniir smsin o b RS T EAP |

FEIUN SPRNG .o cmmm v mnsisn s dssis
bearing bolt to foot brake lever ..
girclip M0 KT DINAZT . o ovinsnmivas
front brake rod with stop clamp ..
BLOD, CIRIITIEY « o oo w ik b o ks s suim et m 8

washer 64 DIN125k ..............

split pin 2 X 12 DIN94 (to fasten
brake rod to foot brake lever) ..

footbrake spacer lever ..........
BOACET THY .. vvxxvoms stomibin s som w3

hex. screw
M 7 X 20 DIN 933k (to fasten

footbrake spacer lever to left-h.
hg T ) S R S W A U

spring washer B10 DIN137 k .... ..
WASITET" & o i e e & et s i oy
hex. nut M7 DIN934k ............
rear brake rod, with stop clamp
oD ClamMD b vmwn s sm e sippe s e ona
washer 6.4 DIN 1L K & o550 00w
split pin 2 X 12 DINZ4k .coiiivnes
brake lever bolt (to rear wheel

brake lever) .:iivsissnnsismnve

SIOTING 555 sves vn 50 COny s Sos B 5 5mey
#1972 PP EERR -, R R R R e

toggle nut (to fasten brake rod to
rear wheel brake lever) ........

brake shoe with lining, left-hand
brake shoe with lining, right-hand
EICIRE LINNITRE o mo o e iiben minlin 5 o SN B R 3
CHLIBANCE] NVEL . ...c0 . omas »onssatsa s

No. of
Pieces

s B

X Ny el

Remarks

,,,,,

| tining fixed
I with paste

} to be riveted

=S




— = i

/6

Key
No.

718
719
720
721
722
723
724

/25
/26
727
/28
/28
729

151
752

733
734
155
736
/37
738
75Y

740

lllustration 26, Group B: a) Brakes, Footbrake

Spare Part No. Description PNIEE:; Remarks
321z 310 return spring (betw. brake shoes) 2
230 z 226 brake cover .......... ... ... ..., 1
1100z 8 brake cam with bracket .......... 1
1080 z 1 | Grease DIPPIE o5 «serm oammas b 1
— packing washer A 6 X 10 DIN 7603 1
671 z 011 brake lever ................ .. ..., 1
1236 z 06 rubber sleeve (betw. brake lever
' and brake cover) .............. 1
—_ spring washer A10 DIN 127 k 1
- hex. nut M10 DIN934k .......... 1
1791 z 213 brake drum (43 teeth) ............ 1
121 21115 bearing bushing (to brake drum) .. 1
1251 k 261 CINEHIEE. o i siom b mssimn = kom0 ks 1
1301 z 640 washer (betw. brake cover and
Prake drfim) oo osvvwscnve sk ' 1
1251 z 29 snap ring (on bearing bushing) .. 1
— hex. screw |
M 6 X55 Din 933k (in brake ‘
cover for chain tightening) 1
- hex. nut M6 DIN934k ............ 1 |
131 z 510 rear wheelaxle .................. 1
1111 z 202 cnain tighlenar ...::.s:emss55 5055 1
— hex. nut M6 DIN934k ............ i
1231 z 509 IO NG TR v v sommon o momcm v memes : 1
1243z 7 SPRIGET TIN5 5o Sk k 5555 & st in s 1
— hex. nut M12 X 1,5 DIN 934 k
(to rear wheel axle) ............ 1
— roller chdin
1 X 12,7 X 7,75 DIN 8180, 96 links
15 7l W 5 =] AT o N NPT W 1 |
_— cranked link
1D12,7 X 7,75 DIN8180 ........ 1 |
— lock 1E12,7 X 7,75 DIN8180 ...... 2 Jl

77




lllustration 27, Group B: b) Wheels

/8

<)

746
747
743

749
750

/51
752
755
754
/55

Spare Part No.

6660 z 87

1301 z 641
1301 z 642
1301 z 645

171 z 412

1011 z 84
1330 z 166

1281 Z 80>
1551 z 411

lllustration 27, Group B: b) Wheels

Description yiél::sf Remarks
Wheels
wheel without tyre .............. 2
ball bearing 6302 DIN 625 ........ 2
shim 15,2 X366 X D1 . .vvavssvnne ]
las re- betw. ball
shim 152 X 366 X 0,2 ............ el | ¥ X EE BT
|ed | bushing
shim 152 X 366 X03 ........:s. .l J
distance bushing ................ 4
radial gasket (oil seal) with dust
protective lip
A 20 X35X7DING6503 .......... 4
EURED TIN5 oot s o it @ N e 0 b o - 2
CISIONCD TUDE ... 6swsesamassens 2
ball bearing 6202 DIN 625 ........ 2
FINNE  soo v vsmm s ks s ads ba owa s v o 3 2
square screw (for fixing wheel) .. é

79



lHlustration 28, Group E: a) Electrical Equipment, Headlight

780

= s ———

Key
No.

761

162

765
/64

765

166
767

768

lllustration 28, Group E: a) Electrical Equipment, Headlight

Spare Part No. Description g‘;hgg Remarks
Headlight
6090 z 103 headlight (without bulbs) ........ 1
2310 k 28-0 TRIBEIOT  ixosisispassi BusssEiesys 1
2311 k 31-4 FEERAS. . < v o 5 5o & Vw08 %7090 & § 5960 8 4.5 1
2317 k 6-0 headlight glass .................. 1
2316 k 6-0 rubber ring (to headlight glass) .. 1
2310 k 29-6 holder (to Bilux bulb) ............ 1
2311 k 32-0 retaining spring (to holder) ...... 1
— Bilux bulb
B12V 35/35 W DIN 72601 ........ 1 Osram 7327
- parking light bulb
HA1ZV 2W DINZ26DT. cvs 600 s 550w 1 Osram 3794
- screw, countersunk raised head
AM 4 XX 10 DIN91 crp (to fasten
headlight to“front cover) ...... 3
1281 7z 365 BT o i v mcmn & o s & & osmme o s 3
6160 z 154 dip switch with set of cables ...... 1
2340 k 1 set of cables (4 lines) ............ 1
2346 k 1 rubber grommet ................ 1
within the dashboard:
6160 z 180 starter-ignition-light switch with
key and cable ................ 1
2310 z 50 I EIONT BN e . v 5 2 alei 55 ms 5 & ol § P55 1
A screw, countersunk raised head
AM 4 X 12 DIN91 crp (to fasten
switch to dashboard) .......... 2
6160 z 186 holder (for battery charge control
and idle control lamp) ........ 1
— cylindrical screw
AM 4 X 10 DIN 84k (to fasten
holder to dashboard) .......... 1
— spring washer A4 DIN137 k ..... ) 2
2310 k 51 5011 R AL BT S n TS SR U 2 Osram 3764

B g ey e POy,

81



lllustration 28, Group E: a) Electrical Equipment ghitepmeten Battery. lllustration 28, Group E: a) Electrical Equipment, Horm.

' Electric Conducts

ﬁ?‘_’ Spare Part No. Description Elic;}::; Remarks I é Irf.liy., Spare Part No. Description Eii'cg; Remarks
Speedometer T
/72 6770z 57 speedometer with lighting _ |
incgrporqted __________________ 1 791 6130 z 23 5751 ¢ o A 1
— 16770 z 58 speedometer indicating miles .... 1
773 |2426 k 2-0 FUBBEr FING & ssws 50 sms ¢ 5 vws s s wwe s 1 — | 1441 z 315 EHAIIEY et 49 o . m st 0. i s 5 25 1
774 |2421 k7 retaining chip . .....cocncennssnnes 1 .
775 | 2421 k 6-2 hex. nut (to retaining clip) ........ 1 — — hex. screw
— 12424k 1-0 bU:E Jho;!dveg ) BT B wnd e 1 M 8 X 25 DIN 931 k (to fasten
=l s bu 1 | Y 1 Osram 3898 |
776 |6780z 102 drive (to rear wheel) ............ 1 RIS 5 s SR .. v 1
777 16790 2108 CObla TOF AIIVE .. .cvve v sme s mmes s 1 Bt o : d her A 8 DIN 1
= 616 z 247 rubber grommet (for clutch lever) 1 SpTing Washer 8.3 K ceeam, 1
— |1806 2108 rubber grommet (for speedometer — — washer 8,4 DIN125k .............. 2
CTINEY: e o o ik G E S 5 R & 3 0B & 1 i
- — hex. nut M8 DIN®934k ............ 1
Battery
778 16060z 104 battery 6 Y 11 AN csswnvinsnssswms 2 Electric Conducts
779 11146 k 95 DAIErY DOUSE . oo v vnmmim s a5 s 2
780 1146 y 4 77 I'Ubber pl(]te .................... 2 — 760 7 268 set Of Cq,bles’ Complete __________ 1
781 |1141z 2125 pressure plate .................q 2
782 1236 z 357 rubberring ... ... Y 704 760 7 252 cable complete (ignition switch
30 — batt + — lat
Regulator e B L
783 | 6160 z 181 regulator (to starter-generator 795 | 760 k 253 cable complete (battery + — bat-
e T - R T IO S-S 1 YT =) o s 3 B s g ud @ e 1
- — cylindrical screw
AM 4 X 6 DIN 84 k (to fasten re- 796 | 760z 254 | cable complete (battery and case
gulator to front shield) ........ 3 of regulator — earth) .......... 1
ff 4 — spring washer A4 DIN127k ...... 3
— 1391 2167 cable strand (cable set for head-
Ignition Coil R o R i s i ks 13 1
784 16180z 11-0 ignition coil with ignition cable .. 1 :
ap il betrs ol ;:_opden?ier ...................... : — 1396 z 51 . SlAStIC ClAMP wvsssmssssmisnmeriss 4 l LOnrdCEEdeZﬁt
786 12291 k 30-3 XTI CICTAD - eimesssas v s @ 5 205 1 : |
gL £ CynndriC{]I screw AM 4 >< 6 DIN 84 k 2 P 1396 Z 216 ell:]Sth ClCImp .................... 2 [ CﬂbIElS
e o, spring washer A4 DIN127k ...... 2 , 09 ;
787 12296 Kk 9 e e R - A ; 797 16080 z 1 terminal board .................. 1
788 |6080 z 102 spark plug cover (Beru L4Z) .... 1 e — cylindrical screw
Taillight AM .3>< 15 DIN 84 k (to -'fc:sten
: : terminal board to front shield) .. 2
789 16110z 50 brake-tail-number plate-light 1
— |2320k 9 CAP .vcncaneiiansnaivassasnssonns 1 — — spring washer A3 DIN137 k ...... 2
790 12326k 8 supporting hpm’f&eS D I.I\.l .1.2.7. k ....... 1
. — spring wasner A o UIN 14/ K ...... 2 S — hex. nut M3 DIN934k ............ 2
e i hex. nut M5 DIN934k ............ 2 _
— e bUIb L 12 V 5 W D[N 72601 ........ 1 Osram 6418

82



lllustration 28, Group E: a) Electrical Equipment Horn,

' Electric Conducts

No. of

. emarks
Pleces R

Description

Key Spare Part No.
& S No.
4 -
— 144 7 31
4 & .
— 144 z 32
z » i o7
= 1806 z 01
—_— 174z 17
— 11064 z104
¥r A2
& e

84

(Please order cables as well as
sleeves resp. hoses by meters)

cable NYAF 0860M ...ciinesinnns colour red
cable B1,5 DIN72551 2,660m .... colour yellow
cable B1,5 DIN72551 0,820m .... colour green
cable B1,5 DIN72551 1,070m .... colour blue
cable B1,5 DIN72551 1,080m .... colour blue/red
cable B1,5 DIN72551 3,475m .... colour red
cable B15 DIN72551 0,750m .... colour black
cable B1,5 DIN72551 1540m .... col. yell./green
cable B1,5 DIN72551 0,200m .... colour red/yellow
cable B15 DIN72651 2,220m .... col. black/white
cable shoe A 4 X 2 DIN 46211 tinned

cable shoe A5 X 3 DIN 46211 tinned

cable shoe A6 X 4,5 DIN 46211 tinned

cable shoe C5 X 3 DIN 46211 tinned

connection protector ............
connection protector H DIN 72311
contact sleeve ........... " s TR B

_— =2 M) - MY N O

for
ion ni taillight cabl
connection nipple ........ccouvn.. } cillight sabis

rubber hose 16 X 14 1030 mm .. ..
rubber hose 12 X 10 180 mm

rubber hose 10 X8 1000 mm ....
rubber hose 8 Xé6 180mm ....

insulating hose
B4 X 5sw DIN 40621 600 mm ....

insulating hose
B8 X 9,4sw DIN 40621 100 mm

85



lllustration 29, Group E: a) Electrical Equipment, Starter Generator

86

o £ 4

L |

£ o
J

- p
|

"' ¥

lllustration 29, Group E: a) Electrical Equipment, Starter Generator

ﬁi"f Spare Part No. Description Ellcécgsf Remarks
Starter Generator
801 |6210z 1 starter generator model Noris
LA 12/100/3L12V100W ........ 1
3802 |2291 k 33-3 protective cover ................ 1
803 | 2291 k 34-3 cap (for protective cover) ........ 1
804 | 2291 k 35-0 laminated spring ................ 1
— 12291 k 36-0 rivet, button head
(to fasten laminated spring to
protective cover) .............. 1
805 — screw, countersunk raised head
M4 X 6 DIN88 k (for fixing pro-
tective cover) ................ 2
806 |2290 k 58-0 carbon brush with cable ........ 4
— | 2291 k 37-0 pressure spring (to carbon brush) 4
807 |2290 k 30-6 contact breaker arm with contact 1
808 |2290k 35-6 | contact bracket ... .............. 1
607 12291k 26-3 | eccentric SCrew ........uoovesenes. 1
— —_ cylindrical screw M 4 <X 8 DIN 84 k 1
10 J2ZR0 KSF-U | resistance . ...oovumenvscensbnhin 1
811 |2290 k 36-0 | laminated spring with felt ........ 1
— 12291 k 15-2 rivet (to laminated spring) ...... 2
812 |2290 k 60-0 GIMEIIING. o cosh s v anmnnnh s Satas 1
813 | 2290 k 61-0 IBSITURTET COM v coxve v vmiss s on o 1
814 2290 k 62-0 flyball governor ...........o.... 1
— | 2291 k 38-0 spring (to flyball governor) ...... 1
e — key 4 X 5 DIN 6888 (to fasten arma-
ture oncrankshalt) . .. oo oov5 544 1
815 12291 k 39-2 hex. screw (for fixing armature) .. 1
— — spark plug with gasket
Bosch W 225 T 11
T4 BINTZBUZ . o e 2 ft i om w2 1 D?%‘;w 295714 u2
cylindrical screw
AM 6 X 25 DIN 84k (to fasten
starter-generator to crankcase) 4
— spring washer A6 DIN137k ...... 4
1281 z 391 joint (to fasten clutch cable to
starter-generator) .............. 1
1806 k 110 connection protector ............ 1

87




lllustration 30, Group W: a) Tools | lllustration 30, Group W: a) Tools

e 7 | y e | spare pan | P No. il remans

I Tools
— 16890 k 43 set of tools with bag ............ 1
821 6040 z 2753 bag for set of tools .. eussmsusing 1

822 — double end spanner
PR DINSBIE & iinaessswmiss 1

823 —_ double end spanner
& X TUmm DINGPD & .6 onvsonmnssn 1

824 — double end spanner
14 X 17 mm DIN 89S ... ..cvieson 1

825 2011 k 104 one end spanner

19 mm with tyre lever .......... 1
826 2021 z 51 square socket wrench ............ 1
2 827 12021 z 56 socket wrench (to spark plug) .... 1
828 1671z 02 mencrel J0 DM ) 5u s suss s snans s 1
829 12001 z15 mdhdisl 7 MM G coosuions pums g 1
650 |2001 z 01 NI ARV | o e 5 g & ovom i g ol 1
331 2009 z 01 BEYOW I TNEY o iomins s obind s saas &3 4 1
E — 12000 z 24 screw driver ....... b S s b s 1
832 |2021 z 23 socket wrench (to carburettor) . ... 1
833 12208 k12 ElEaning ClOM | . saim s s pwm o as 1

834 | 6040k 269 | box with rubber repairing material 1 | obtainable

in the trade

— | 1596 z 401 sleeve (to rubber repairing box)

— | 6040 z 279 bag (to rubber repairing box) ..

835 | 6040 k 265 | air pump (without hose) ..........
— 115962291 | sleeve (toairpump) ..............

88



illustration 31, Group W: b) Toolbox B g T lilustration 31, Group W: b) Toolbox
805 , 857 & | 4 | ﬁi’f Spare Part No. Description Ei{;‘cg; Remarks
Toolbox
2 " please quote
L 840 2190 y 4 68 tOOIbOX .......................... 1 colour
s — & — 841 130121019 |washer ..........ccooviiniinnnn.. 4
~ 858 839 | 842 — hex. screw
| | M 6 X 12 DIN 933k (to fasten
A toolbox to rear body) .......... 4
1 B2 8 P
. Ol 343 — spring washer B6 DIN137k ...... 4
. e ' 844 ol hex. nut M6 DIN934K ............ 4
3- 845 | 1396 z 259 rubber lace (length 1100 mm) .... 1
846 |1390z 122 strap (with buckle)
IOr 100N . omes s wws s sams s § was y 3 1
| 847 |1390z118 strap (with buckle)
#_ ‘1} for rubber repairing material .. 1
" 348 11541 z 319 IO SCPEW oo s 5 nve 5 5 555 3 5 vooie 8 59 P 2
W j 847 | 176 z 48 rubber DUshing i ces: 2550 55 st 2
850 | 2051 z 606 bracket (to taillight) .............. 1
351 o hex. screw
M 6 X 6 DIN 933 k (to fasten
l bracket 16 100IDOX) vy s wies 2
' 852 — spring washer B6 DIN137k ...... 2
! | : 853 |1470z13 cover (1o 1oolbox) ... cviinmesssuas 1
854 1396 z 258 rubber lace (length 850 mm) ...... 1
855 — riveting pin
A 4h11 X 38 DIN 7341 Ms
: (to fasten cover to toolbox) .... 2
| e I t
: 856 | 651z 293 cover plate (to taillight) .......... i B
P 857 | 1396 z 260 rabiber 1008 .. .. nw s dade cnae s e 1
: 3
858 — screw, button head,
| AM 4 X 5 DIN 86 crp
" é’_ﬁ | (to fasten cover plate) ........ 2
859 — spring washer A4 DIN137 k ...... 2

20 !- . 91







